
~PLUMMER 
~ 

1107-001-01 

March 4, 2020 

Texas Commission on Environmental Quality 
Applications Review and Processing Team 
Building F, Room 2101 
12100 Park 35 Circle 
Austin, Texas 78753 

Re : City of Laredo (CN600131908) 
South Laredo Wastewater Treatment Facility (RN103026126) 
Application for Renewal of Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0010681003 

To Whom It May Concern: 

On behalf of the City of Laredo, Plummer submits one original and three copies of a renewal application 
for the above-referenced permit. The application fee of $2,015.00 for the Domestic Wastewater Permit 
Application and has been submitted to the Texas Commission on Environmental Quality Cashier's Office 
[...]
significant industrial user and categorical industrial user. 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 100) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment 
program that have not been submitted to the TCEQ for approval according to 
40 CFR §403.18? 

 Yes ☐    No ☒    

If yes, identify the modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  



 
TCEQ-10054 (06/01/2017) Page 72 of 80 
Domestic Wastewater Permit Application, Technical Reports 

N/A 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved 
pretreatment program that have not been submitted to TCEQ for review and 
acceptance? 

 Yes ☐    No ☒    

If yes, identify all non-substantial modifications that have not been submitted 
to TCEQ, including the purpose of the modification.  

N/A 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s 
effluent monitoring during the last three years. Submit an attachment if 
necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

See Attachment I     

     

     

     

     

     



 
TCEQ-10054 (06/01/2017) Page 73 of 80 
Domestic Wastewater Permit Application, Technical Reports 

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

 Yes ☐    No ☒    

If yes, identify the industry, describe each episode, including dates, duration, 
description of the problems, and probable pollutants.  

N/A 

Section 3. Significant Industrial User (SIU) Information  and 
Categorical Industrial User (CIU) (Instructions Page 100) 

A. General information 

Company Name: N/A 

SIC Code: N/A 

Telephone number: N/A Fax number: N/A 

Contact name: N/A 

Address: N/A  

City, State, and Zip Code: N/A  

B. Process information 

Describe the industrial processes or other activities that affect or contribute to 
the SIU(s) or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 



 
TCEQ-10054 (06/01/2017) Page 74 of 80 
Domestic Wastewater Permit Application, Technical Reports 

N/A 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the 
instructions? 

 Yes ☐    No ☐   N/A 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR 
Parts 405-471? 

 Yes ☐    No ☐    N/A 

If subject to categorical pretreatment standards, indicate the applicable 
category and subcategory for each categorical process. 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 



 
TCEQ-10054 (06/01/2017) Page 75 of 80 
Domestic Wastewater Permit Application, Technical Reports 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, 
pass through, odors, corrosion, blockages) at your POTW in the past three 
years? 

 Yes ☐    No ☐    N/A 

If yes, identify the SIU, describe each episode, including dates, duration, 
description of problems, and probable pollutants.  

N/A 

 



Description Reference

Core Data Form Admin Rpt 1.0 Section 3.C

U.S. Geological Survey Map Admin Rpt 1.0 Section 13

List of Treatment Units Tech Rpt. 1.0, Section 2.B

Process Flow Diagram Tech Rpt. 1.0, Section 2.C

Site Drawing Tech Rpt. 1.0, Section 4

Acceptance of Sludge from 
Other WWTPs

Tech Rpt. 1.0 Section 6.G.1

Pollutant Analysis of Treated Effluent Tech Rpt. 1.0, Section 7; 
Wksht 4.0 Sections 1 and 2

Biomonitoring Results Wksht 5.0, Section 1 and 3

Parameters above MAL Wksht 6.0, Section 2.C

C

G

H

I

CITY OF LAREDO
SOUTH LAREDO WASTEWATER TREATMENT FACILITY

TPDES PERMIT RENEWAL APPLICATION

TABLE OF ATTACHMENTS

B

A

No.

F

D

E



ATTACHMENT A

 Core Data Form 
 Admin Rpt 1.0 Section 3.C



TCEQ-10400 (04/15)                Page 1 of 2 

                              TCEQ Core Data Form  

 

For detailed instructions regarding completion of this form, please read the Core Data Form Instructions or call 512-239-5175. 
SECTION I: General Information  
 

1. Reason for Submission   (If other is checked please describe in space provided.) 
 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal   (Core Data Form should be submitted with the renewal form)    Other       
2. Customer Reference Number (if issued) Follow this link to search 

for CN or RN numbers in  
Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN 600131908   RN 103026126 
 

SECTION II: Customer Information 
 

4. General Customer Information         5. Effective Date for Customer Information Updates (mm/dd/yyyy)        
 
 

 New Customer                                                   Update to Customer Information                       Change in Regulated Entity Ownership            
Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                                           

The Customer Name submitted here may be updated automatically based on what is current and active with the 
Texas Secretary of State (SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

City of Laredo       
7. TX SOS/CPA Filing Number 

N/A 

8. TX State Tax ID (11 digits) 

N/A 

9. Federal Tax ID (9 digits) 

N/A 

10. DUNS Number (if applicable) 

N/A 

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  State  Other          Sole Proprietorship  Other:       

12. Number of Employees 
 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 
 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following:                                

Owner                                                       Operator                                   Owner & Operator                      
Occupational Licensee        Responsible Party                Voluntary Cleanup Applicant      

 
   Other:                                                     

15. Mailing  
Address:  

1110 Houston Street 

      

City  Laredo State  TX ZIP  78040 ZIP + 4  8019 

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 
N/A reads@ci.laredo.tx.us 
18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  956  ) 791-7302            (  956  )  791-7498   
 

SECTION III: Regulated Entity Information 
 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected below this form should be accompanied by a permit application)    

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated  in order to meet TCEQ Agency Data Standards (removal 
of organizational endings such as Inc, LP, or LLC.) 
22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

South Laredo Wastewater Treatment Facility 

 TCEQ Use Only 





ATTACHMENT B

 U.S. Geological Survey Map 
 Admin Rpt 1.0 Section 13





ATTACHMENT C

 List of Treatment Units 
 Tech Rpt. 1.0, Section 2.B



Treatment Unit Type Number of Units Dimensions (L x W x D)

Bar Screen 3
(2) Mechanical Bar Screens, (1) Bypass with 
Manual Bar Screen

Aeration Basin 3 300 ft x 20 ft (SWD) x 60 ft

Clarifiers 4
(3) 95 ft x 16 ft 2 in (SWD)
(1) 90 ft X 12 ft (SWD)

Chlorine Contact Basins 2
86 ft 10 in x 7 ft 6 in (5 ft SWD) X 72 ft 6 in 
(divided in the center)

Aerated Sludge Holding Tank 1 558 ft X 11.2 ft X 140 ft
Gravity Thickener 1 80 ft x 12 ft

SOUTH LAREDO WASTEWATER TREATMENT FACILITY
CITY OF LAREDO
ATTACHMENT C

TPDES PERMIT RENEWAL APPLICATION

M:\Projects\1107\001-01\2-0 Wrk Prod\2-14 Permit Applications\South Laredo\Attachments\Att C - Treatment Unit List.xlsx

1



ATTACHMENT D

 Process Flow Diagram 
 Tech Rpt. 1.0, Section 2.C







ATTACHMENT E

 Site Drawing 
 Tech Rpt. 1.0, Section 4





ATTACHMENT F

 Acceptance of Sludge from 
Other WWTPs 

 Tech Rpt. 1.0 Section 6.G.1



Att F.1 - 1 
M:\Projects\1107\001-01\2-0 Wrk Prod\2-14 Permit Applications\South Laredo\Attachments\Att F1 - Sludge Mgmt Plan.docx 

ATTACHMENT F.1 
CITY OF LAREDO 

SOUTH LAREDO WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENEWAL APPLICATION 

 
SOLIDS MANAGEMENT PLAN 

 

Dimensions/Capacities of Sludge Handing Units/Processes: 

Aerated Sludge Holding Tank:  (1) – 558 ft x 11.2 ft x 140 ft 
Gravity Thickener:     (1) – 80 ft x 12 ft 
 
CBOD5 Removal: 

Influent Concentration  254 mg/L 
Effluent Concentration 20 mg/L 
Net Removal   234 mg/L 
Design Flow   18 MGD 
 

Solids Generated:  

Percentage of Design Flow    100%   75%  50%  25% 
Pounds BOD5/day Removed     35,128  26,346  17,546  8,782 
Pounds of Dry Sludge Produced per Day*   29,859  22,394  14,929  7,465 
Pounds of Wet Sludge Produced per Day**   2,985,880  2,239,410  1,492,940  746,470 
Volume of Wet Sludge Produced per Day (gal)  358,306  268,730  179,153  89,577 
 

*Assuming 0.85 lb of dry sludge produced per pound of BOD5 removed 

**Assuming 1.0% solids 

 

MLSS Operating Range  2,500- 4,000 mg/L 

 

Sludge Disposal 

Dewatered sludge will be pumped into a dump truck and transported to a TCEQ-permitted landfill for 
sludge disposal. 



Att F.2 - 1 
M:\Projects\1107\001-01\2-0 Wrk Prod\2-14 Permit Applications\South Laredo\Attachments\Att F2 - Sludge Acceptance.docx 

ATTACHMENT F.2 
CITY OF LAREDO 

SOUTH LAREDO WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENEWAL APPLICATION 

 
ACCEPTANCE OF SLUDGE FROM OTHER  
WASTEWATER TREATMENT FACILITIES 

 
The City of Laredo (City) owns and operates the South Laredo Wastewater Treatment 
Facility (WWTF). The design BOD5 concentration of the influent at the South Laredo 
WWTF is 200-350 mg/l. The following table provides a description of the sludge that is 
accepted from other WWTF owned by the City at the South Laredo WWTF. This has 
changed since the last permit action.  
 

WWTF 
Acceptance 

Date 

Estimated Monthly 
Sludge Acceptance 

(gal/month)

Estimate BOD5  
of Sludge  

(mg/l) 
Zacate Creek 1987 11,000,000 170 
Unitec 1993 60,000 80-500 
Laredo-Columbia 1991 2,000 75-115 
Penitas 2012 3,500 -- 

 
 
 



ATTACHMENT G

 Pollutant Analysis of Treated Effluent 
 Tech Rpt. 1.0, Section 7; 

Wksht 4.0 Sections 1 and 2



ANALYTICAL REPORT
Eurofins TestAmerica, Corpus Christi
1733 N. Padre Island Drive
Corpus Christi, TX 78408
Tel: (361)289-2673

Laboratory Job ID: 560-84052-1
Client Project/Site: South Laredo WWTP TPDES

Application12/19

For:
City of Laredo
5816 Daugherty Avenue
Laredo, Texas 78041

Attn: Saad Hassoun

Authorized for release by:
1/27/2020 1:11:48 PM
Tiffany Fleming, Project Management Assistant I
(361)289-2673
tiffany.fleming@testamericainc.com

Designee for

Lindy Maingot, Project Manager I
(210)344-9751
lindy.maingot@testamericainc.com

The test results in this report meet all 2003 NELAC and 2009 TNI requirements for accredited
parameters, exceptions are noted in this report. This report may not be reproduced except in full,
and with written approval from the laboratory. For questions please contact the Project Manager
at the e-mail address or telephone number listed on this page.

This report has been electronically signed and authorized by the signatory. Electronic signature is
intended to be the legally binding equivalent of a traditionally handwritten signature.

Results relate only to the items tested and the sample(s) as received by the laboratory.

1

2

3

4

5

6

7

8

9

10

11

https://secure.testamericainc.com/TotalAccess/login.aspx
http://www.testamericainc.com/services-we-offer/ask-the-expert
http://www.testamericainc.com
mailto:tiffany.fleming@testamericainc.com
mailto:lindy.maingot@testamericainc.com


Definitions/Glossary
Job ID: 560-84052-1Client: City of Laredo

Project/Site: South Laredo WWTP TPDES Application12/19

Qualifiers

GC Semi VOA
Qualifier Description

J Result is less than the RL but greater than or equal to the MDL and the concentration is an approximate value.

Qualifier

U Indicates the analyte was analyzed for but not detected.

Metals
Qualifier Description

U Indicates the analyte was analyzed for but not detected.

Qualifier

General Chemistry
Qualifier Description

B Compound was found in the blank and sample.

Qualifier

H Sample was prepped or analyzed beyond the specified holding time

J Result is less than the RL but greater than or equal to the MDL and the concentration is an approximate value.

U Indicates the analyte was analyzed for but not detected.

Glossary
These commonly used abbreviations may or may not be present in this report.

¤ Listed under the "D" column to designate that the result is reported on a dry weight basis

Abbreviation

%R Percent Recovery

CFL Contains Free Liquid

CNF Contains No Free Liquid

DER Duplicate Error Ratio (normalized absolute difference)

Dil Fac Dilution Factor

DL Detection Limit (DoD/DOE)

DL, RA, RE, IN Indicates a Dilution, Re-analysis, Re-extraction, or additional Initial metals/anion analysis of the sample

DLC Decision Level Concentration (Radiochemistry)

EDL Estimated Detection Limit (Dioxin)

LOD Limit of Detection (DoD/DOE)

LOQ Limit of Quantitation (DoD/DOE)

MDA Minimum Detectable Activity (Radiochemistry)

MDC Minimum Detectable Concentration (Radiochemistry)

MDL Method Detection Limit

ML Minimum Level (Dioxin)

NC Not Calculated

ND Not Detected at the reporting limit (or MDL or EDL if shown)

PQL Practical Quantitation Limit

QC Quality Control

RER Relative Error Ratio (Radiochemistry)

RL Reporting Limit or Requested Limit (Radiochemistry)

RPD Relative Percent Difference, a measure of the relative difference between two points

TEF Toxicity Equivalent Factor (Dioxin)

TEQ Toxicity Equivalent Quotient (Dioxin)

Eurofins TestAmerica, Corpus Christi

Page 2 of 22 1/27/2020

1

2

3

4

5

6

7

8

9

10

11



Case Narrative
Client: City of Laredo Job ID: 560-84052-1
Project/Site: South Laredo WWTP TPDES Application12/19

Job ID: 560-84052-1

Laboratory: Eurofins TestAmerica, Corpus Christi

Narrative

Job Narrative

560-84052-1

Comments

No additional comments. 

Receipt 

The sample was received on 12/20/2019 8:15 AM; the sample arrived in good condition, properly preserved and, where required, on ice.  
The temperature of the cooler at receipt was 1.4º C.

GC Semi VOA 

Method 8081B: The continuing calibration verification (CCV) associated with batch 280-482024 recovered outside of the control limits 
(20%) low on the Back Column for the surrogates, DCB Decachlorobiphenyl at -24.8% and Tetrachloro-m-xylene at -29%.  The samples 

associated with this CCV were reported from the Front Column, which was within control limits; therefore, the data have been reported.  
The following sample is impacted: (CCV 280-482024/46). 

Method 8081B: The batch did not contain an LCS with AP9 spike.  LCS not reporting anything other than surrogate. (LCS 280-481601/2-A) 